05/12/2014

Parts List for EB-320DSV (B067D)

Page 1

TVNOILJO

¥

S6

ASA0cE-a4

"TYNOILJO

Ni/ i

ﬁ 951 2\@@ o _ o
62 8 Cm: T a/m _'

12



Page 2

Parts List for EB-320DSV (B067D)

PARTS LIST EB-320DSV

05/12/2014

Ref. No. Description

Ref. No. Description

Ref. No. Description

. Base/JE§ &
. Barstop rod/ & & 1§
. Coolpump/ 55 Al F& 32

(e BN e RNV, I SR UL I 9

. Barstop/ & B fi

. Countervice/[E #{ T F&
. Screw M5/ 12 %k

. Vice jaw/fij fi& ti

9. Vice/ 2 g I Jf
10.Body frame/§E =
11.Casing/ i & &
12.Motor Fan/ & 3 Ji| &
13.Motor Cover/ & i &
14.Screw/ M &4
15.Screw/ M &4
16.Roller/ & &
17.Filter/ {4
18.Bush/ i & 12 g
19.Pin/ fi i dif

20.Lever/ g #& #§ (12 )
21.Knob/4H#

22.Key 7x7/5#
23.Bearing 6208/5% fk
24.Motor flywheel/ T §F i
25.Washer/Z
26.Shaft/§ fig 7= #if
27.Blade cover/§E = # =
28.Ring nilons/E&E IR
29.Bearing 32007/5% fk
30.Ring nutM30/ 5 i g
31.Pivot/ 3 ZH
32.Bearing cover/}; ML &
33.Washer/ZE H]
34.Key 4x25/4
35.Reducer/ &5 fig 76
36.Motor/ & %
37.Screw/ W £
38.Spring/ j# &5
39.Plastic case/ F L E
40.Micro switch(optional)/
i B e
41.Screw M8/HE #4
42.Threaded shaft/Hj 3§ f&
43.Spring washer/58 5 Fr
44.Grip/ 3 % 12 1
45.Pin/ 3 #& 08 44
46.Handwheel/ F Hig
47.Return flywheel/ | §F i
48.Hex. Nut/t2 ig
49.Bearings 32006/5% fk
50.Saw blade/#& Fr
51.Scale/ R R
52.Hex. Nuts/# g
53.Blade sheelshaft/ - #F fi fifi
54.Block bladetension/ 1§ &
55.Handle/ F#H

56.Lever/ F iR 1E

57.Vicescrew/ f I &
58.R. Bladeguard/f# # Fr (£5)
59.Vicespring/ 5 #
60.Vicelever/ & i A
61.Bearing 51105/ 5% fk
62.Bearing cover/}; Mk &
63.Vicehandwheel/ 3 fif
64.Spring/ 8 55
65.Screw/ & #h
67.Revolving arm/fig fi# 52
68.Shaft/ [,
69.Stop bolt/[# & il
70.Micro switch(optional)/

i & [ B
71.Block/[& %€
73.Rubber connection/% Al #h
74 Arm/ 7 24
75.Bolt/ i
76.Blade guard/& £ # Fr
77 .Handle/{EE {0 F
79.Bearing 6082Z/1% FK
80.Screw M8/ &4
81.Waterpipe/ /K &
82.Rust plate/§# J& it
83.Vicepad/[& ¢ #
84 .Handle/$E F
89.Hydraulic cylinder/ i B §[
90.Pin/ Jff JBE T U2 &4
91.Fixed bladeguide plate/ 1% £ Ji&
92.Mobile bladeguideplate/

K 55 bR A
93 .Bush/ B E®
94.Togerswitch/(FY)) {# & 5 B

95.Condenser(motor)(optional)/
% 5

96.Coolant distributor/7K 4} 5H

97.Stand/ il Z8

99.Screw M8* 15/ #4

100.Washer/%E H]

101.Plate/ 7k %

102.Bladeguide unitsquare/

55 5 25 3R (77 A1)
103.Bladeguide unit/$ i & 3§
104.Blade tensionguide(optional)

/ Bl Bl 28
105.Blade tension gauge /X /] §#
106.Guide pivot/7 Z2 il
107.Guide pivot/ Z2 il
108.33MM*MS Screw/HZ %k
109.C-ring/C AL ]
110.Fixed plate/ B& #fx
111.Screw/H2 &4
112.Vice jaw/§ij 1 it
113.Vice sliding seat/ [ $H & &
114.Switch Bracket/ [ i 3% 22
115.Electrical box/ & 58 &

116.0n /Off Oil Switch/jf JBE Fd 4
117 .Handle/fE A
118.Bolt/i2 2
119.Washer/#E H]
120.Adjusting Button/Z %% 4% §1
121.Emergency Stop/8% 24 |-
122.Screw/MZ &k
123.Bracket/j# & 7 24

124 . Handle/F
125.Square/fiE i B4
126.Nut/HZ g
127.Washer/#E 5]

128.Cut offplate/YJ 7 Fr
129.Screw/H& &k
130.Screw/¥& &4

131.Vice Jaw block/fi 38
132.Screw/M& &k
133.Screw/I& 4
134.Screw/IZ #4
135.Crescent seat/4> o Ji
136.Spring/iH &5
137.Shaft/, Ml
138.Washer/Zg &)
139.Screw/I& #4
140.Grip/fi F
141.Cylinder seat/ji JBE ]
142.Spring hook /5 5§
144.1 seat/r % &

145 Nut/HZiE
147.Braket/jH JFRF] 37 42
148.Screw/IZ ##
150.Grip/fi ¢

151.Gasket /# Fr

152 . Nut/#Z g

153 Key/# Fr
154.Screw/I& ##
155.Viceseat L.//7 B 1 )8
156.Vice seat R./45 2 #H FE
157.Screw/H& ##
158.Screw/i& ##
159.Screw/i& ##

160.L Board/L#y
161.Square Key/ 5§t
162.Screw/H& ##
162.Screw/H& ##
164 . Nut/#Z g
165.Washer/Zg 5]
166.Screw/l# fh

13





